SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 23 SCS 3.75kHz
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Lowest Channel / 1SC0 BPSK

Lowest Channel / 1SC47 BPSK
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Spectrum
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1.559 GHz 1.610 GHz 30.000 kHz 1.58087 GHz -58.93 d8m -8.93 d8 1.559 GHz 1.610 GHz 30.000 kHz 1.59260 GHz -58.39 d8m -8.39 d8
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Middle Channel / 1SC0 BPSK

Middle Channel / 1SC47 BPSK

Spectrum
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1.550 GHz 1,610 GHz 30,000 kHz 1.59943 GHz -58.87 dBm -5.87 dB 1.550 GHz 1.610 GHz 30,000 kHz 1.59994 GHz -58.88 dBm -5.88 dB
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Highest Channel / 1SC0 BPSK

Highest Channel / 1SC47 BPSK

Spectrum
Ref Level 0.00 dém__Offset 12.92 d8 Mode Sweep Ref Level 0.00 dém__ Offset 12.92 dB Mode Sweep
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1.550 GHz 1.610 GHz 30,000 kHz 1.60801 GHz -57.94 dm -7.94 dB 1.550 GHz 1.610 GHz 30,000 kHz 1.59200 GHz -58.72 dm -8.72 db
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Lowest Channel / 1SC0 QPSK

Lowest Channel / 1SC47 QPSK

Spectrum

Ref Level 0.00 dém__ Offset 12,92 dé Mode Sweep
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Middle Channel / 1SC0 QPSK

Middle Channel / 1SC47 QPSK

Spectrum
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1.550 GHz 1.610 GHz 30,000 kHz 1.58474 GHz -59.11 dBm 1.550 GHz 1.610 GHz 30,000 kHz 1.58606 GHZ -58.85 dBm
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Highest Channel / 1SC0 QPSK

Highest Channel / 1SC47 QPSK

Spectrum

Spectrum
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1.559 GHz 1.610 GHz 30,000 kHz 1.57149 GHz -58.93 dém 1.559 GHz 1.610 GHz 30.000 kHz 1.58537 GHz -58.26 dei
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Band 23 SCS 15kHz

Discrete

Lowest Channel / 1SC0 BPSK

Lowest Channel / 1SC11 BPSK

Spectrum
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Ref Level 0.00 dém__ Offset 12.92 dB Mode Sweep Ref Level 0.00 dém__ Offset 12.92 dB Mode Sweep
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Rangelow | Rangeup | RBW | Frequenc | PpowerAbs |  aimit | Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  auimit |
1.559 GHz 1.610 GHz 30.000 kHz 1.60045 GHz -58.93 d8m -8.93 d8 1.559 GHz 1.610 GHz 30.000 kHz 1.60195 GHz -58.77 d8m -8.77 d8
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Middle Channel / 1SC0 BPSK

Middle Channel / 1SC11 BPSK

Spectrum
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Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Avimit |
1.559 GHz 1.610 GHZ 30.000 kHz 1.60870 GHZ -53.70 dom -5.70 d8 1.559 GHz 1.610 GHZ 30.000 kHz 1.57497 GHz -53.93 derm -5.93 d8
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Highest Channel / 1SC0 BPSK

Highest Channel / 1SC11 BPSK

Spectrum
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Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit |
1.550 GHz 1.610 GHz 30,000 kHz 1.58249 GHz -58.99 dBm -8.99 dB 1.550 GHz 1.610 GHz 30,000 kHz 1.57467 GHz -58.26 dm -8.26 db
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Lowest Channel / 1SC0 QPSK

Lowest Channel / 1SC11 QPSK

Spectrum

Ref Level 0.00 dém__ Offset 12.92 dB Mode Sweep Ref Level 0.00 dém__ Offset 12.92 dB Mode Sweep
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1.559 GHz 1.610 GHz 30.000 kHz 1.60819 GHz -58.67 d8m -8.67 d8 1.559 GHz 1.610 GHz 30.000 kHz 1.57014 GHz -58.50 d8m -8.50 d8
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Middle Channel / 1SC0 QPSK

Middle Channel / 1SC11 QPSK

Spectrum
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1.550 GHz 1.610 GHz 30,000 kHz 1.57386 GHz -58.63 dBm -5.63 dB 1.550 GHz 1.610 GHz 30,000 kHz 1.60861 GHz -58.17 dBm -5.17 d8
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Highest Channel / 1SC0 QPSK
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1.559 GHz 1.610 GHz 30,000 kHz 1.58855 GHz -58.42 dém -8.42 d8 1.559 GHz 1.610 GHz 30.000 kHz 1.59730 GHz -58.62 d8m
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Lowest Channel / 3SC0 QPSK

Lowest Channel / 3SC9 QPSK
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] Measuring..  SUARELAND W6 L /'[ ] Measuring.. QRARNANNL W6

.FEB,2025

Highest Channel / 3SC0 QPSK

Highest Channel / 3SC9 QPSK
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Lowest Channel / 6SC0 QPSK

Lowest Channel / 6SC6 QPSK

Spectrum
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1.559 GHz 1.610 GHz 30.000 kHz 1.58552 GHz -59.15 d8m -9.15 d8 1.559 GHz 1.610 GHz 30.000 kHz 1.58618 GHz -58.80 d8m -8.80 d8
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Middle Channel / 6SC0 QPSK

Middle Channel / 6SC6 QPSK
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1.550 GHz 1.610 GHz 30,000 kHz 1.60279 GHz -58,76 dBm -5.76 dB 1.550 GHz 1.610 GHz 30,000 kHz 1.58795 GHz -59.11 dBm -9.11 d8
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Highest Channel / 6SC0 QPSK

Highest Channel / 6SC6 QPSK
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1.559 GHz 1.610 GHz 30,000 kHz 1.60840 GHz -59.00 dém -9.00 d8 1.559 GHz 1.610 GHz 30.000 kHz 1.58921 GHz -58.97 dém -8.97 dB
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Lowest Channel / 12SC0 QPSK
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Frequency Stability
Test Conditions Band 23(QPSK) / Middle Channel Limit
SCS 15kHz 10ppm
Temperature Voltage -

(°C) (Volt) Deviation Result

(ppm)

50 Normal Voltage 0.0058

40 Normal Voltage 0.0065

30 Normal Voltage 0.0006

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0024

0 Normal Voltage 0.0045
PASS

-10 Normal Voltage 0.0017

-20 Normal Voltage 0.0055

-30 Normal Voltage 0.0028

20 Maximum Voltage 0.0030

20 Normal Voltage 0.0000

20 Battery End Point 0.0034

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage = 4.5V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Band 255

\Conducted Output Power (Average power) and EIRP

Band 255 SCS 3.75kHz Limit
Test Conducted EIRP
. Power Antenna Power
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
(MHz) BPSK | QPSK BPSK | QPSK
1626.6 1SCO 22.99 23.05 -2.20 20.79 20.85
1SC47 22.99 23.03 -2.20 20.79 20.83
1SCO 23.05 22.87 -2.20 20.85 20.67
1643.5 1SC47 22.88 22.88 -2.20 20.68 20.68 PASS
1660.4 1SCO 23.00 22.88 -2.20 20.80 20.68
1SC47 22.89 22.90 -2.20 20.69 20.70
Band 255 SCS 15kHz Limit
Test Conducted EIRP
Frequency SC Size Power Ar]tenna_ Power Result
(MHz) (dBm) Gain (dBi) (dBm)
BPSK | QPSK BPSK QPSK
1SCO 23.09 23.05 -2.20 20.89 20.85
1SC11 22.91 23.02 -2.20 20.71 20.82
3SC0 - 23.08 -2.20 - 20.88
1626.6 3SC9 - 23.05 -2.20 - 20.85
6SCO - 22.93 -2.20 - 20.73
6SC6 - 23.01 -2.20 - 20.81
12SC0 - 22.05 -2.20 - 19.85
1SCO 22.87 22.98 -2.20 20.67 20.78
1SC11 22.93 23.12 -2.20 20.73 20.92
3SC0 - 23.12 -2.20 - 20.92
1643.5 3SC9 - 22.85 -2.20 - 20.65 PASS
6SCO - 22.96 -2.20 - 20.76
6SC6 - 22.89 -2.20 - 20.69
12SC0 - 22.03 -2.20 - 19.83
1SCO 23.04 22.98 -2.20 20.84 20.78
1SC11 22.92 22.92 -2.20 20.72 20.72
3SCO - 22.90 -2.20 - 20.70
1660.4 3SC9 - 22.98 -2.20 - 20.78
6SCO0 - 22.85 -2.20 - 20.65
6SC6 - 22.98 -2.20 - 20.78
12SC0 - 22.15 -2.20 - 19.95
TEL: 886-3-327-3456 Page Number : A2-1 of 37

FAX: 886-3-328-4978




ssanroncas. FCC RADIO TEST REPORT Report No. : FG4N0917I

Occupied Bandwidth

Mode Band 255 : 99%0BW(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SC0
Lowest CH 183.42
Middle CH 183.42
Highest CH 184.02

TEL: 886-3-327-3456 Page Number : A2-2 of 37

FAX: 886-3-328-4978



swasranas. FCC RADIO TEST REPORT Report No. : FG4N0917I

Band 255 SCS 15kHz
Lowest Channel / 12SC0 / QPSK

pectrum \“?
Ref Level 30.00 dém Offset 12.53 dB w RBW 3 kHz
jo Att 30 dB  SWT 6.7 ms @ VBW 10 kHz Mode Sweep
@ 1Pk Max
Mmi[1] 34.05 dBm)|
2 1.626900000 GHz
« Occ Bw 183.416583417 kHz|
i A A
" JA Y
o
AN
-10 T
M
nJoN ,
i
\’L'v“
-50
60 df
CF 1.6266 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.6269 GHz -34.05 d8m
T1 1 1.626510689 GHz 1.90 d8m Occ Bw 183.416583417 kHz
T2 1 1.626694106 GHz 2.07 d8m
)i
L JU | Measuring... [T 4

Middle Channel / 12SC0 / QPSK

Spectrum \u‘?
Ref Level 30,00 d6m  Offset 12.53 0B w RBW 3 knz
o Att 30dB SWT  6.7ms @ VBW 10kHz _Mode Sweep
@ 1Pk Max
MI[1] 34.04 dBm)|
P 1.643200000 GHz
“« Oce Bw 183.416583417 kHz
A
10 s VA
Yam v YAl
o
-10
"
poeld
40 d
50 df
60 d
CF 1.6435 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Trc | X-value | ¥-value [ Function | Function Result |
M1 1 1.6432 Ghz —34.04 dBm
T 1 1.643410689 GHz 2.19 dBm occ Bw 183.416883417 kHz
T2 1 1.643594106 GHz 2.13 dem
— ——
( ) | Measuring... D we 4

Highest Channel / 12SC0 / QPSK
(Spectrum (=]

Ref Level 30.00 dém Offset 12.53 0B w RBW 3k
Jo Att 30de SWT 6.7 ms @ VBW 10kHz Mode Sweep
(@ 1Pk Max

B

Mi[1] 30.66 dBm|
1.660700000 GHz

20d 3
Occ Bw 184.015984016 kHZ

ed st
'y AV
o bfip AR

CF 1.6604 GHz 1001 pts
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
™ 1 1.6607 Grz -30.68 dBm
T1 1 1.66031009 GH: 0.47 dBm Occ Bw 164.015984016 kHz
T2 1 1.660434106 GHz 2.41 dem

Span 600.0 kHz

J Measuring...

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number 1 A2-3 of 37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Conducted Emissions Mask

B255 L CH 1626.6 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm/4 kHz) [(dBm /4 kHz)| (dB)

3.75 BPSK 1SCO -11.46 -10.21 - -1.58 -8.63 | Pass

3.75 BPSK 1SC47 -8.94 -7.69 - -1.90 -5.79 | Pass

3.75 QPSK 1SCO -11.18 -9.93 - -2.02 -7.91 | Pass

3.75 QPSK 1SC47 -8.96 -7.71 - -1.80 -5.91 | Pass
15 BPSK 1SCO -4.64 -3.39 - -1.59 -1.80 | Pass
15 BPSK 1SC11 -4.00 -2.75 - -1.74 -1.01 | Pass
15 QPSK 1SCO0 -5.06 -3.81 - -1.65 -2.16 | Pass
15 QPSK 1SC11 -3.82 -2.57 - -1.68 -0.89 | Pass
15 QPSK 3SCo0 -9.04 -7.79 - -1.49 -6.30 | Pass
15 QPSK 3SC9 -6.78 -5.53 - -1.40 -4.13 | Pass
15 QPSK 6SCO0 -11.40 -10.15 - -1.89 -8.26 | Pass
15 QPSK 6SC6 -11.32 -10.07 - -1.93 -8.14 | Pass
15 QPSK 12SC0 -14.91 -13.66 - -2.63 -11.03 | Pass

B255 M CH 1643.5 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm/4 kHz) [(dBm /4 kHz)| (dB)

3.75 BPSK 1SCO -11.79 -10.54 - -1.77 -8.77 | Pass

3.75 BPSK 1SC47 -9.13 -7.88 - -2.11 -5.77 | Pass

3.75 QPSK 1SCO -11.55 -10.30 - -1.76 -8.54 | Pass

3.75 QPSK 1SC47 -8.80 -7.55 - -2.05 -5.50 | Pass
15 BPSK 1SCO -4.93 -3.68 - -1.73 -1.95 | Pass
15 BPSK 1SC11 -4.30 -3.05 - -1.79 -1.26 | Pass
15 QPSK 1SCO -4.73 -3.48 - -1.82 -1.66 | Pass
15 QPSK 1SC11 -4.41 -3.16 - -1.95 -1.21 | Pass
15 QPSK 3SC0 -7.94 -6.69 - -1.46 -5.23 | Pass
15 QPSK 3SC9 -7.24 -5.99 - -1.52 -4.47 | Pass
15 QPSK 6SCO0 -11.36 -10.11 - -1.96 -8.15 | Pass
15 QPSK 6SC6 -11.28 -10.03 - -2.01 -8.02 | Pass
15 QPSK 12SC0 -14.58 -13.33 - -2.84 -10.49 | Pass

TEL: 886-3-327-3456 Page Number 1 A2-4 of 37

FAX: 886-3-328-4978



swasranas. FCC RADIO TEST REPORT Report No. : FG4N0917I
B255 H CH 1660.4 MHz
SCS Modulation | SC confi Measured Value | Measured Value | Verified Value Limit Alimit Result
(kHz) 9| (dBm/3kHz) | (dBm/4kHz) | (dBm/4 kHz) |(dBm /4 kHz)| (dB)
3.75 BPSK 1SCO -11.23 -9.98 - -1.82 -8.16 | Pass
3.75 BPSK 1SC47 -8.99 -7.74 - -1.87 -5.87 | Pass
3.75 QPSK 1SCO -11.61 -10.36 - -1.90 -8.46 | Pass
3.75 QPSK 1SC47 -8.94 -7.69 - -2.03 -5.66 | Pass
15 BPSK 1SCO -4.85 -3.60 - -1.80 -1.80 | Pass
15 BPSK 1SC11 -4.61 -3.36 - -1.96 -1.40 | Pass
15 QPSK 1SCO0 -5.12 -3.87 - -1.81 -2.06 | Pass
15 QPSK 1SC11 -4.65 -3.40 - -1.96 -1.44 | Pass
15 QPSK 3SCO -9.58 -8.33 - -1.56 -6.77 | Pass
15 QPSK 3SC9 -7.74 -6.49 - -1.55 -4.94 | Pass
15 QPSK 6SCO0 -11.44 -10.19 - -2.01 -8.18 | Pass
15 QPSK 6SC6 -10.26 -9.01 - -1.95 -7.06 | Pass
15 QPSK 12SCO0 -13.38 -12.13 - -2.79 -9.34 | Pass
Remark: The above results of RBW 3kHz should be added a factor of 10log(4kHz/3kHz) = 1.25dB.
If the result of the Mask method with factor fails, then the Channel Power method will be used.
TEL: 886-3-327-3456 Page Number : A2-5 of 37

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

=)

Ref Level 30.00 dem
SGL Count 100/100
@1Rm AvgPwr

Offset 13,54 de

Mode Sweep

Limit Gheck
20 dBm 2

10d

.50 di

4
PN TWRTI e
Fr

-60 df

L
T e

1

e

AN sty

CF 1.6266 GHz

1334 pts.

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 23.42 dBm
Range Up |

Standard: None
Tx Bandwidth 230.000 kHz
rRBW |

RBW 3.000 kHz

Range Low Frequency | PowerAbs | PowerRel | alimit |
1.000 MHz 575.000 kHz 3.000 kHz 1.62597 GHz -50.07 dBém 3.49 dB 37.07 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.62633 GHz -44.10 d8m 7.52 dB -3252d8
-230.000 kHz -115.000 kHz 3.000 kHz 162648 GHz -11.46 d8m -34.88 dB -9.88 d&
115.000 kHz 230.000 kHz 3.000 kHz 1.62677 GHz -46.62 dBm 45.04 dB
230.000 kHz 575.000 kHz 3,000 kHz 1.62686 GHz -36.40 d8m -24.82 d8
575.000 kHz 1.000 MHz 3.000 kHz 1.62722 GHz -53,02 dém 2 d8
g Y
L ) ] Ready

N/A

Middle Channel / 1SC0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 dém
SGL Count 100/100
@®1Rm AvgPwr

Offset 13,54 de

Mode Sweep

Limit Gheck
20 dim 2
10d
0
-10 > (
-20
30 d
-40 t
o y ‘lw‘ 1y
e oY ) P
-60 d
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.23 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
1,000 MKz |__-575.000 kHz 3.000 kHz 1.64287 GHz 50,28 dBm 735108 37,28 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.64323 GHz -43.78 d8m 7.01 d& -32.01d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -11.79 dém -35.02d -10.02 d8
115000 kHz | 230.000 kHz 3.000 kHz 1.64367 GHz -47.00 d8m 70.32d8 -45.32 d8
230,000 k 575.000 kHz 3.000 kHz 1.64376 GHz -37.57 dem 50.80 dB 25,80 d8
575,000 kHz 1.000 MHz 3.000 kHz 164412 GHz -51.74 d8m -74.97 dB -38.74 d8
Y
( )y ] Ready  WANNNANAD WG 7

N/A

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100
@1Rm AvgPwr

Offset 13.54 de

Mode Sweep

Limit ¢heck
20 dBm2Y

10

0

10 df

.50 di |

| rrrmmtniem it
-60

0 s SR

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 23.19 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | powerRel | ALimit |
-1.000 MHz | -575.000 kiz | 3.000 knz 1.65977 GHz 49.91 dem -73.09 0B 36.91 08
575.000 kHz | -230.000kHz | 3.000 kHz 1.66013 GHz -43.33 dBm 66.52 dB 3152d8
-230.000 kMz | -115.000 kHz | 3.000 kHz 1.66028 GHz -11.23 dem 34.41d8 3
115.000 kHz 230.000 kHz 3.000 kHz 166058 GHz -46.99 dBm -70.17 d&
230000 kHz | 575.000 kHz | 3.000 kHz 1.66067 GHz -37.60 dBm 60.79 dB
575,000 kHz 1.000 MHz 3.000 kHz 1.66102 GHz -50.93 dém 74.12 dB
L )i T Ready | WRRRAN

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 /| BPSK

Lowest Channel / 1SC47 /| BPSK-CP

Spectrum

=)

SGL Count 100/100
@1Rm AvgPwr

Ref Level 30.00 dem  Offset 13,54 d@

Mode Sweep

Limit Gheck
20 dBm 2
10 di
0 —
-10 - F
-20 £
{ \
30 df f 3
[
40 Il |
4
=
S5 | bt | 4
il ]
ORI GRS R R
0
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.10 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
1,000 MHz | -575.000 kHZ 3.000 kHz 1.62599 GHz -52.75 dBm -75.86 dB 39.75 dB.
575.000 kHz | -230.000 kHz 3.000 kHz 1,62633 GHz -36.60 dam 59.71de -24.71d8
-230.000 kHz | -115.000 kHz 3.000 kHz 162642 GHz -46.78 d8m 5968 dB ~44.98 d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.62672 GHz -6.94 dBm 32.04d8 7.04d8
230,000 kHz | 575.000 kHz 3.000 kHz 1.62687 GHz -41.99 dBm $5.10d8
575,000 kHz 1.000 MHz 3.000 khHz 1.62724 GHz -50.12 d8m
i Y
( ) ] Ready

N/A

Middle Channel / 1SC47 /| BPSK

Middle Channel / 1SC47 /| BPSK-CP

Spectrum

SGL Count 100/100
@®1Rm AvgPwr

Ref Level 30.00 dem  Offset 13.54 d@

Mode Sweep

Limit §heck PARS ‘
20 dim 2 \
10d !
I
0 f
i /
-10 -
2 [\
[ 1
& { \
3 1 ‘
E " | o 4
b 1 ,Jm,? Mites L4
' TR Y IV, Lo WA (e ESR
60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.89 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | aLimit |
1,000 MKz |__-575.000 kHz 3.000 kHz 1.64252 GHz -45.74 dBm ~68.63 0B 32.74 48
-575.000 kHz -230.000 kHz 3.000 kHz 1.64323 GHz -36.98 d8m -59.87 d& -24.87 dB
-230.000 kHz | -115.000 kHz 3.000 kHz 164332 GHz -46.80 dBm 69.68 dB ~44.68 dB
115000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -9.13 d8m 32.02 dé 7.02d8
230,000 k 575.000 kHz 3.000 kHz 164377 GHz -41.71 dBm $4.60dB -29.60 d8
575,000 kHz 1.000 MHz 3.000 kHz 164413 GHz -50,05 d8m -72.94 dB -37.05 d8
—
i Y
( )y ] Ready  WHNNRNNNN W8 ]

N/A

Highest Channel / 1SC47 /| BPSK

Highest Channel / 1SC47 / BPSK-CP

Spectrum

&l

SGL Count 100/100
@ 1Rm AvgPwr

Ref Level 30.00 dem  Offset 13,54 d&

Mode Sweep

Limit ¢heck
20 dBm2Y
10
0
10 d .
20
20 d
-40
-50 )
i RSBV Py NSt
-60
CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.13 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  alimit
-1.000 MHz | -575.000 kHZ 3.000 kHz 1.65979 GHz -51.93 dém -75.06 0B X
575.000 kHz | -230.000 kHz 3,000 kHz 1,66013 GHz -36.92 dam 50.05dB
-230.000 kHz | -115.000 kHz 3.000 kHz 1.66022 GHz -47.05 dém
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -8.99 dem
230.000 kHz | 575.000 kHz 3.000 kHz 1.66067 GHz -41.02 dBm
575,000 kHz 1.000 MHz 3.000 kHz 166103 GHz -48.46 dBm
)i Y
L JL J Ready

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Ref Level 30.01

@1Rm AvgPwr

Spectrum

=)

0 dém  Offset 13.54 dB Mode Sweep

SGL Count 100/100

20 dBm 2

Limit §heck PABS ‘

10d

50 di

AR

=]
&

R
RPNV S L VAL W e

-60

Mttt

CF 1.6266 GHz

1334 pts.

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 22.97 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
1,000 MHz | -575.000 kHZ 3.000 kHz 1.62602 GHz 49,69 dBm 2.67 dB 36,60 8
575.000 kHz | -230.000 kHz 3.000 kHz 1,62634 GHz -41.82 dam 4.76 dB
-230.000 kHz | -115.000 kHz 3.000 khz 162648 GHz -11.18 d8m -34.16 dB
115.000 kHz | 230.000 kHz 3.000 kHz 1.62677 GHz -46.03 dBm 59.00 dB -44.00 d8
230,000 kHz | 575.000 kHz 3.000 kHz 1.62686 GHz -36.75 dBm 59.73dB 24.73d8
575,000 kHz 1.000 MHz 3.000 khHz 162722 GHz -52.07 d8m 7 d8
i Y
L J ), Ready LLLLLLI 4

N/A

Middle Channel / 1SC0 / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 dém
SGL Count 100/100
@®1Rm AvgPwr

Offset 13,54 de

Mode Sweep

Limit ¢heck
20 dim 2

104

i

TR

Kt SV Y W

CF 1.6435 GHz

1334 pts.

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 23.24 dBm
Rangelow | Rangeup |

Standard: None
Tx Bandwidth 230.000 kHz
REBW |

RBW 3.000 kHz

Frequency | PowerAbs | PowerRel | _aLimit |
1,000 MKz |__-575.000 kHz 3.000 kHz 1.64272 GHZ 50.38 dBm 3.6208 37.38 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.64323 GHz -42.92 dém 6.16 dB
-230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -11.55 dem -34.76 dB
115000 kHz | 230.000 kHz 3.000 kHz 1.64367 GHz 45,55 dam 58.73d8
230,000 k 575.000 kHz 3.000 kHz 1.64376 GHz -37.14 dBm 60.38.dB
575,000 kHz 1.000 MHz 3.000 kHz 164412 GHz -52.52 d8m -75.76 dB -39.52 d8
i Y
L I ), Ready LLLLTL] 4

N/A

Highest Channel / 1SC0 / QPSK

Highest Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100
@1Rm AvgPwr

Offset 13.54 de

Mode Sweep

Limit ¢heck
20 dBm2Y

10

0

10 df

e

T
R ST R

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 23.10 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aAlimit
-1.000 MHz | -575.000 kHZ 3.000 kHz 1.65980 GHz -50.09 dém -73.16 4B 37.09 08
575.000 kHz | -230.000 kHz 3,000 kHz 1,66014 GHz -43.16 dam 56.26 B 31.26d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz -11.61 d8m -34.71dB -9.71d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.66057 GHz -45.91 dBm 69.01 0B -44.01d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.66066 GHz -37.27 dBm 60.36dB 2536 d8
575,000 kHz 1.000 MHz 3.000 kHz 166102 GHz -50.54 dBm -73.63 dB -37.54 d8

( ) ] Ready  WMANAN

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number : A2-8 of 37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 | QPSK

Lowest Channel / 1SC47 /| QPSK-CP

Spectrum

=)

Ref Level 30.00 dem
SGL Count 100/100
@1Rm AvgPwr

Offset 13,54 de

Mode Sweep

Limit Gheck
20 dBm 2
10 di
0
-10 E
-20
30 d
-40
-50 ' .,u! A
PO BRI Sy R PO
)
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.20 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | alimit
1,000 MHz | -575.000 kHZ 3.000 kHz 1.62595 GHz -52.85 dBm 39.85 dB.
575.000 kHz | -230.000 kHz 3.000 kHz 1,62633 GHz -36.36 dam
-230.000 kHz | -115.000 kHz 3.000 kHz 162642 GHz -45.65 dBm
115.000 kHz | 230.000 kHz 3.000 kHz 1.62672 GHz -8.96 dsm
230,000 kHz | 575.000 kHz 3.000 kHz 1.62687 GHz -42.70 dBm
575,000 kHz 1.000 MHz 3.000 khHz 1.62724 GHz 4964 dBm
T Y
L AS J eany.

N/A

Middle Channel / 1SC47 /| QPSK

Middle Channel / 1SC47 /| QPSK-CP

Spectrum
Ref Level 30.00 dém  Offset 13.54 de Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck PARS
20 dim 2
104d
0 —
-10 *%’_
-20
30 d J
| |-
-40
“ J‘ F L
Jso o == A L' U )
i PO USSR Ry Tt v | P
60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.95 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
1,000 MKz |__-575.000 kHz 3.000 kHz 1.64252 GHz -46.43 dBm ~69.36 d& 33.4308
-575.000 kHz -230.000 kHz 3.000 kHz 1.64323 GHz = '7 dBm -59.72 d 2 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 164332 GHz -46.20 d8m 69.15 di
115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -6.80 dem 31.75de
230,000 k 575.000 kHz 3.000 kHz 164377 GHz -41.91 dam 54.86dB
575,000 kHz 1.000 MHz 3.000 kHz 164413 GHz -48.86 dBm -71.81 d8 -35.86 d8
—
g Y
( )y ] Ready  WHNNRNNNN W8 ]

N/A

Highest Channel / 1SC47 /| QPSK

Highest Channel / 1SC47 /| QPSK-CP

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100
@1Rm AvgPwr

Offset 13.54 de

Mode Sweep

Limit ¢heck
20 dBm2Y

10

0

10 df

AT DN W

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 22.97 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | powerRel | ALimit |
-1.000 MHz | -575.000 kiz | 3.000 knz 1.65979 GHz 51,54 dBm -74.50 0B
575.000 kHz | -230.000kHz | 3.000 kHz 1.66013 GHz -37.25 dBm 50.22 dB
-230.000 kMz | -115.000 kHz | 3.000 kHz 1.66022 GHz -46.38 dem 59.35 dB
115.000 kHz 230.000 kHz 3.000 kHz 166052 GHz -8.94 dBm -31.91 de
230000 kHz | 575.000 kHz | 3.000 kHz 1.66067 GHz -41.23 dem 54.20 dB
575,000 kHz 1.000 MHz 3.000 kHz 1.66103 GHz -48.74 dém -71.70 dB

L )i T Ready | WRRRAN

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number 1 A2-9 of 37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 15kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

SGL Count 100/100
@®1Rm AvgPwr

Ref Level 30.00 dem  Offset 13.54 d@

Mode Sweep

Limit ¢heck
20 dBm2AM

10d

50 d

w ’M'%A
7 )
e Sve L)

g
-60

o
A A et

CF 1.6266 GHz

1334 pts.

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 23.40 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

N/A

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimi
-1.000 MHz | -575.000 kHZ 3.000 Kz 162597 GHz 50,78 dBm 74.18 0B 37.7808
575.000 kHz | -230.000 kHz 3.000 kHz 1,62637 GHz -40.97 dam 5437d8 -29.37d8
-230.000 kHz | -115.000 kHz 3.000 kHz 162648 GHz 464 dBm -28.05 dB -3.05 db
115.000 kHz | 230.000 kHz 3.000 kHz 162676 GHz 45.17 dBm 68.57.d8 -43.57d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.62684 GHz -41.51 dBm 54.91d8 29.91d8
575.000 kHz 1.000 MHz 3.000 kHz 162718 GHz -53,00 dém -76.41 dB -40.00 d8

— —

L I Ready (T ) 4
Spectrum ["P
Ref Level 30.00 d8m  Offset 13.54 d@ Mode Sweep
SGL Count 100/100

@ 1°m AvgPwr

Limit Gheck 03 ‘

20 dBm 24

il

|
0 na

Al ‘
= Iy
-20 i’

1
30 d
iy
-40 -
e N/A

G N AP

fotnasar a4 AP iy, At
60
CF 1.6435 GHz 1334 pts Span 2.0 MHz

[Spectrum Emission Mask Standard: None

Tx Power 23.27 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
1,000 MHz |__-575.000 kHz 3.000 kHz 1.64289 GHz 50,26 dBm 73.54 0B 37.26 08
575.000 kHz | -230.000 kHz 3.000 kHz 1.64326 G -42.49 dam 55.77d8 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -4.93 d8m -28.20 dB
115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -45.14 d8m 68.42d8 43.42d8
230,000 kHz | 575.000 kHz 3.000 kHz 1.64374 GHz -41.76 dBm 55.04 dB -30.04 d8
5$75.000 kM2 1.000 MHz 3.000 kHz 1.64408 GHz -52.09 dém -75.37 d& -39.09 d8
g - —

L JL J Ready 4
Spectrum b
Ref Level 30.00 dBm  Offset 13.54 d& Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr

Limit Gheck PA ‘
20 dBm2U
A
5 il
T
0 Ll
-10 d l § I
Y i [
N 1
i I}
-30 +
W,

N A N/A
50 d o™ o o

Il e W v Rt o RN

-60

CF 1.6604 GHz 1334 pts Span 2.0 MHz

[Spectrum Emission Mask Standard: None

Tx Power 23.20 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.000 MHz | -575.000 kHZ 3.000 kHz 1.65980 GHZ -50.03 dem -73.24 0B |

575.000 kHz | -230.000 kHz 3.000 kHz 1.66015 GHz -42.39 dBm 55.50dB
-230.000 kHz | -115.000 ki 3.000 kHz 1.66028 GHz -4.85 dém -28.05 dB
115.000 kHz | 230.000 kHz 3.000 kHz 1.66052 GHz -45.50 dBm 68.70 dB
230.000 kHz $75.000 kHz 3,000 kHz 1.66065 GHz -41.59 d8m -64.79 dB
575,000 kHz 1.000 MHz 3.000 kHz 1.66099 GHz -51.55 d8m -74.75 dB
( JU Ready (T

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N0917I

Band 255 SCS 15kHz

Lowest Channel / 1SC11 /| BPSK Lowest Channel / 1SC11 / BPSK-CP
Spectrum {mﬁn

Ref Level 30.00 d8m  Offset 13.54 d& Mode Sweep
SGL Count 100/100
@®1Rm AvgPwr
Limit Gheck PAES
20 dBm2AM

10d

N/A

Lo .

CF 1.6266 GHz
Spectrum Emission Mask
Tx Power 23.26 dBm

1334 pts.
Standard: None
Tx Bandwidth 230.000 kHz

Span 2.0 MHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.000 MHz | -575.000 kHZ 3.000 KRz 62602 GHz 52,58 dBm -75.84 0B 39,58 dB.
575.000 kHz | -230.000 kHz 3.000 kHz 5418d8 d8
-230.000 kHz | -115.000 kHz 3.000 kHz ds
115.000 kHz | 230.000 kHz 3.000 kHz -4.00 d 26 dB
230.000 kHz | 575.000 kHz 3.000 kHz -41.49 dBm d8
575.000 kHz 1.000 MHz 3.000 kHz -50.14 dém -37.14 d8

— —
( N Ready  WANRANNAD W 7

Middle Channel / 1SC11 / BPSK Middle Channel / 1SC11 / BPSK — CP

Spectrum ["P
Ref Level 30,00 dém  Offset 13.54 d& Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit gheck PABS ‘
20 dBm 24
10 d8m wg
" il
— ff—
4B [l [
. J
-20
[
4 N 1
30
[M hlt
" A N/A
n v
L 50 o A Laed \"nm,., i
| TR R e BT R S
vy -
-60 d
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.21 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALim
1.000 MHZ |__-575.000 kHz 3.000 Kz 1.64251 GHz 49,57 dBm -72.78 4B 36,57 48
575.000 kHz | -230.000 kHz 3.000 kHz 1.64325 GHz -42.47 dBm 55.68 dB -30.68 d&
-230.000 kHz | -115.000 kz 3.000 kHz 1.64338 GHz -46.33 dBm 59.54 B -44.54 d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -4.30 dsm 275108 -251d8
230000 kHz | 575.000 kHz 3.000 kHz 1.64374 GHz ~42.63 dBm 6584 dB 3084 d8
575,000 kHz 1.000 MHz | 3,000 kHz 1.64413 GHz 49,96 dBm 73.17 d& -36.95 d8
g - —
( )| ] Ready u T 4

Highest Channel / 1SC11 / BPSK

Highest Channel / 1SC11 / BPSK-CP

Spectrum

Ref Level 30.00 dém
SGL Count 100/100
@ 1Rm AvgPwr

Offset 13.54 de

Mode Sweep

Limit §heck

20 dBm2M

-
b W
7}

M,

PN By P

-60

o X

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 23.04 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | powerRel | ALimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.65982 GHz -51.84 dB8m -74.88 dB 38,84 dB
-575.000 kHz -230.000 kHz 3.000 kHz 1.6601S GHz -41.92 d8m -54.95 dB.
-230.000 kHz -115.000 kHz 3.000 kHz 1.66/ 2 -46.26 dém -69.30 dé
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -4.61 dBm -27.65 dB.
230.000 kHz $75.000 kHz 3,000 kHz 1.66063 GHz -41.83 dBm -64.87 dB
575.000 kHz 1.000 MHz 3.000 kHz 1.66102 GHz 49.32 dém -72.35 dé
[ ) ] Ready  WHNNNANAD W6

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 15kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100
@®1Rm AvgPwr

Offset 13.54 de

Mode Sweep

Limit ¢heck
20 dBm2AM

10d

50 d

i
PR S
-60

CF 1.6266 GHz

1334 pts.

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 23.35 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

N/A

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHZ | -575.000 kz | 3.000 KRz 1.62601 GHz 50,69 dem -74.04 4B 37.69 08
575.000 kHz | -230.000 kHz 3.000 kHz 1.62636 GHz -40.86 dBm 54.21dB 29.21d8
-230.000 kMz | -115.000 kHz | 3.000 kHz 1.62648 GHz -5.06 d8m -28.41 B 34148
115.000 kHz | 230.000 kHz 3.000 kHz 1.62672 GHz -44.41 dBm 75 de -42.75d8
230000 kHz | 575.000 kHz 3.000 kHz 1.62684 GHz -40.38 dBm 37348 28.73 d8
575.000 kHz 1.000 MHz 3.000 kHz 162721 GHz -52.85 dBém -76.19 dB -39.85 d8

— —
L I Ready (T ) 4
Spectrum ["P

Ref Level 30.00 dém
SGL Count 100/100
@ 1Rm AvgPwr

Offset 13.54 de

Mode Sweep

Limit §heck 03 ‘
20 dBm 24
fl
(1
0 b
) =
.10 F l[ il
= \I‘ i t
20 l
-
30 d | ¥
m lﬂ_a g
-40 i
o LA
S04 ) T :
S we s o R En
60
CF 1.6435 GHz 1334 pts Span 2.0 MHz

Spectrum Emission Mask
Tx Power 23.18 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

N/A

Spectrum

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
1,000 MHz | -575.000 kHZ 3.000 kHz 1.64288 GHz 50,54 dBm 73.72 dB
575.000 kHz | -230.000 kHz 3.000 kHz -42.95 dam 5614 dB
-230.000 kHz | -115.000 kHz 3.000 khz -4.73 d8m -27.91d8
115.000 kHz | 230.000 kHz 3.000 kHz 44.61 dBm 67.79.d8
230,000 kHz | 575.000 kHz 3.000 kHz -41.08 dBm 54.26d8 -
575.000 kHz 1.000 MHz 3.000 kHz 164411 GHz -52.24 dém -75.43 dB -39.24 d8
g - —
L JL J Ready 4
o

Ref Level 30.00 dém
SGL Count 100/100
@ 1Rm AvgPwr

Offset 13.54 de

Mode Sweep

Limit §heck

20 dBm2M

s A R

B e PR

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 23.19 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | powerRel | ALimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.65981 GHz 50.33 d8m -73.52 dB
-575.000 kHz -230.000 kHz 3.000 kHz -42.63 d8m -55.82 dB
-230.000 kHz -115.000 k 3.000 kHz -5.12 ddm -28.31 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -44.71 dBm -67.90 dB
230.000 kHz $75.000 kHz 3,000 kHz 1.66064 GHz -41.06 d8m -64.25 dB
575.000 kHz 1.000 MHz 3.000 kHz 1.66098 GHz -51.51 dém -74.70 d
L I J Ready LILLTL]

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number 1 A2-12 of 37



ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 15kHz

Lowest Channel / 1SC11 /| QPSK

Lowest Channel / 1SC11 / QPSK - CP

Spectrum ["‘P
Ref Level 30,00 dém  Offset 13.54 d& Mode Sweep
SGL Count 100/100
@ 18m AvgPwr
Limit ¢heck C ‘
20 dBm2AM
1 1
|
il
0 ﬂJH { ‘
= ’ § :
2 !
20 [r L
30 I "
i Wy
40 " o -
50 o kil AL g o
| amacreimematnr g r T AN e cied
80
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.32 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | atimit |
-1.000 MHZ | -575.000 kz | 3.000 KRz 62602 Gl 1 -76.47 0B 40.15 0B
575.000 kHz | -230.000 k 3.000 kHz 1.62635 GHz 52,82 db
-230.000 kHz | -115.000 k 3.000 khz 1.62648 GHz 56.67 dB
115.000 kHz 230.000 kHz 3.000 kHz 162672 GHz 27.14 di
230000 kHz | 575.000 k 3.000 kHz 1.62683 GHz 5188 dB
575.000 kHz 1.000 MHz 3.000 kHz 1.62723 GHz -49.55 dém -72.88 dB& -36.55 d8
g - —
( N ) Ready [CTTTTTTION ) 4

N/A

Middle Channel / 1SC11 / QPSK

Middle Channel / 1SC11 / QPSK - CP

Spectrum ["P

Ref Level 30.00 dém  Offset 13.54 de Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr

Limit gheck PABS ‘
20 dBm 24
10 dBm [\
0 g "
L= [l | 1 \
= F
30 d I“
- i l
"\J W
40 B
I\ il
450 ol A i L
A DU Ry Rt P
60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.05 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
1.000 MHz |__-575.000 k 1.64251 GHZ 4 72.00 dB 35.95 0B
575.000 kHz | -230.000 ki 164324 GHz - B
-230.000 kHz 1.64338 GH:
115.000 kHz 1.6 GHz -4.41
230,000 kHz % 1.64374 GHz 4147
575.000 kHz 1.000 MHz 3.000 kHz 164413 GHz -49.55 dBém
g - —
( )i ] Ready  WNANAANAD WO 7

N/A

Highest Channel / 1SC11 / QPSK

Highest Channel / 1SC11 / QPSK - CP

Spectrum b
Ref Level 30.00 dem Offset 13,54 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS ‘
20 dBm2M
10 “1
(180
0 - P # _‘
[
10d . T ! L‘|
; I
-2(
il
30 di s
I‘I;I v II'
) I
o WL E
50 d YA YL M A
e robimocet] e M.y,
-60
CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.04 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | powerRel | ALimit |
-1.000 MHz -575.000 k 3.000 kHz 1.65981 GHz -51.60 d8m ~74.64 dB
-575.000 kHz -230.00 3.000 kHz 1.660: -41.13 d8m -54.17 dB
-230.000 kHz -115.00! 3.000 kHz 1.660 -45.53 dém
115.000 kHz 230.000 3.000 kHz 66! -4.65 dBm
$75.000 ki 3,000 kHz -41.87 d8m
1.000 Mi 3.000 kHz 49.63 dém

7
—
Ready [CTCTTETIE )

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 15kHz

Lowest Channel / 3SC0 / QPSK

Lowest Channel / 3SC9 / QPSK

Spectrum o

Spectrum o

; v -
“0 T a ey
i A et

Ref Level 30.00 d8m  Offset 16.53 d& Mode Sweep Ref Level 30.00 d8m  Offset 16.53 dé Mode Sweep

SGL Count 100/100 SGL Count 100/100

@1Rm AvgPwr @1Rm AvgPwr

Limit ¢heck PABS l Limit ¢heck

20 dBm2Y 20 dBm24

104 A 1w i
i A

0 ! ]. 0
|] ] W

] 1 T
i l"n
-30 4
-40 A~ A

s wrs gy P BT R =T
60 60

CF 1.6266 GHz 1334 pts. Span 2.0 MHz CF 1.6266 GHz 1334 pts. Span 2.0 MHz
[Spectrum Emission Mask Standard: None

Tx Power 23.51 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

[spectrum Emission Mask
Tx Power 23.61dBm

Standard: None

Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aAlimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |

-1,000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz 49.75 dBm -73.27 d8 -36.75 d8 -1.000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz -51.11 d8m -74.71 d& -38.11 d8
-575.000 kHz -230.000 kHz 3,000 kHz 1.62637 GHz -39.61 d8m 3.12 dB -28.12d8 -575.000 kHz -230.000 kHz 3.000 kHz 1.62636 GHz -43.79 d8m -67.38 dB -32.39 d8
-230.000 kHz -115.000 kHz 3.000 kHz 1.62648 GHz -9.04 dém -32.55 dB -7.55 d& -230.000 kHz -115.000 kHz 3.000 kHz 1.62648 GHz -41.32 d8m 64.93 dé -39.93 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -40.06 dBm -63.57 dB. -38.57 d8 115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -6.78 dBm -30.38 dB. -5.38.d8
230.000 kHz 575.000 kHz 3,000 kHz 1.62685 GHz -43.86 dBm 67.37 dB -32,37 d8 230.000 kHz 575.000 kHz 3,000 kHz 1.62683 GHz -37.60 dBm -61.21 dB -26.21d8
575.000 kHz 1.000 MHz 3.000 kHz 1.62718 GHz -50,73 dém -74.24 dB -37.73 d8 575.000 kHz 1.000 MHz 3.000 kHz 162721 GHz -48.82 dém -72.43 dB -35.82 d8

P ——— S —

—
[ )i ] Ready  WMANAANAD WO 4 L N 7 Ready  WANRNANAD WG 7

Middle Channel / 3SC0 / QPSK

Middle Channel / 3SC9 / QPSK

Spectrum o

Spectrum (Ev;]

Ref Level 30.00 d8m  Offset 16.53 d& Mode Sweep Ref Level 30.00 d8m  Offset 16.53 d& Mode Sweep

SGL Count 100/100 SGL Count 100/100

@ 1°m AvgPwr @ 18m AvgPwr

Limit ¢heck PABS ‘ Limit ¢heck

20 dBm2Y 20 dBA2M

104 (f" i 104 F"“,

0 — 0 — Jﬂ Il,l ==

- 4 | s [ L[]

L I "'h R
-20 - -20 -
J[ \ |
30 d 30 d r I
7 \ M |
-40 -40 — WM
et

S04 M [t S04 B L Ml ,
Gt P D e ST S St PRERESLT S LY, O
60 -60 d

CF 1.6435 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None

Tx Power 23.54dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

fSpectrum Emission Mask
Tx Power 23.48 dBm

Standard: None

Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.64289 GHz -48.99 dém -72.52 dB -35.99 d8 -1.000 MHz -575.000 kHz 3.000 kHz 1.64292 GHz -51.26 dBm -74.74 dB -38.26 dB
-575.000 kHz -230.000 kHz 3,000 kHz 1.64326 GHz -40.63 dBm 4.17 de -29.17 d8 -575.000 kHz -230.000 kHz 3.000 kHz 1.64327 GHz -44.64 d8m -68.12 d& -33.12d8
-230.000 kHz -115.000 kHz 3.000 kHz 1.64338 GHz -7.94 ddém -31.48 dB -6.48 d -230.000 kHz -115.000 kHz 3.000 kHz 1.64338 GHz -41.97 d8m 65.45 dé. -40.45 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -40.03 dBm -63.57 dB. -38.57 d8 115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -7.24 dBm -30.72 d8 -5.72d8
230.000 kHz 575.000 kHz 3,000 kHz 1.64374 GHz -44.,10 d8m 67.64 dB -32.64 d8 230.000 kHz 575.000 kHz 3,000 kHz 1.64374 GHz -38.78 dBm -62.26 dB -27.26 d8
575.000 kHz 1.000 MH2 3.000 kHz 1.64408 GHz -50.58 dém -74.12 dB -37.58 d8 575.000 kHz 1.000 MHz 3.000 kHz 1.64411 GHz -48.58 dBém -72.06 dB -35.58 d8

P — P———
T
[ )i ] Ready  WNANAANAD WO 4 L i ] Ready | GNNNNANAD W8 7

Highest Channel / 3SC0 / QPSK

Highest Channel / 3SC9 / QPSK

Spectrum - Spectrum -
Ref Level 30.00 dém Offset 16.53 dB Mode Sweep Ref Level 30.00 d8m Offset 16.53 dg Mode Sweep
SGL Count 100/100 SGL Count 100/100
®18m AvgPwr @ 18m AvgPwr
Limit §heck PAES ‘ Limit fheck
20 dBm2IM! 20 dBm2iL
10 10 {4
0 0 1{'
-10 d r -10 d r r —
-20 -20 i
.30 d 30 d L
30 -30 ﬁﬁw
h
-40 -40
..m“ml e
L " “ i o -
e — SRS T e |
-60 -60
CF 1.6604 GHz 1334 pts Span 2.0 MHz CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None [spectrum Emission Mask Standard: None
Tx Power 23.44 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.45 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1,000 MHz -575.000 kHz 3.000 kHz 1.65982 GHz -49.47 dBm -72.92 d& 6 -1,000 MHz -575.000 kHz 3.000 kHz 1.65981 GHz -51.32 d8m ~74.77 d&
-575.000 kHz -230.000 kHz 3.000 kHz 1.66016 GHz -41.45 d8m -54.80 dB -575.000 kHz -230.000 kHz 3.000 kHz 1.66017 GHz -44.95 d8m -68.40 d&
-230.000 kHz | -115.000kHz | 3.000 kHz 1.66028 GHz -9.58 dém -33.02 dB -230.000 kHz | -115.000kHz | 3.000 kHz 1.66028 GHz -42.33 dem 5576 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -40.51 dBm -63.95 de 115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -7.74 dBm -31.19 de
230.000 kHz $75.000 kHz 3,000 kHz 1.66064 GHz -45.19 d8m -68.63 dB 230.000 kHz $75.000 kHz 3,000 kHz 1.66063 GHz -38.20 dBm -61.65 dB
575.000 kHz 1.000 MHz 3.000 kHz 1.66099 GHz -50.08 dém -73.52 dB. 575.000 kHz 1.000 MHz 3.000 kHz 1.66100 GHz -47.88 dém -71.33 dé
) ] Ready [T L J{ J Ready [T

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 15kHz

Lowest Channel / 6SC0 / QPSK

Lowest Channel / 6SC6 / QPSK

Spectrum o Spectrum o
Ref Level 30,00 dém  Offset 19.62 d& Mode Sweep Ref Level 30.00 d8m  Offset 19.62 dé Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1Rm AvgPwr @1Rm AvgPwr
Limit ¢heck PABS l Limit ¢heck
20 dBm2Y 20 dBm24
10 ‘M»‘\n 10 P
!
0 0 — ——
I W | I
T J; T . T n'[ W‘I .
2 } ) 2 it
20 ,.“\ 20 JLI h
~30 di 30 d L}
fw‘{"‘* Ny
-40 -40 By
. s
v, il R
¥ s S, s o :
20 S — 0 cem
60 60
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None ISpectrum Emission Mask Standard: None
Tx Power 23.10 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.06 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-1.000 MHz | -575.000 kHz | 3.000 kHz 1.62599 GHz 48,59 dBm -71.69 0B 35 -1.000 MHZ | -575.000 knz 3.000 kHZ 1.62601 GHz 49,75 dBm -72.81 0B
575.000 kHz | -230.000kHz | 3.000 kHz 1.62636 GHz -33.20 dam 56.30 dB 575.000 kHz | -230.000 kHz 3.000 kHz 1.62635 GHz -41.81 dam 5458 dB.
-230.000 kHz | -115.000kHz | 3.000 kHz 1.62648 GHz -11.40 dém 3451 dB -230.000 kHz | -115.000kHz | 3.000 kHz 1.62648 GHz -30.76 dem -53.82 dB
115000 kHz | 230.000kHz | 3.000 kHz 1.62672 GHz -31.58 dem 54.69 0B 115000 kHz | 230.000kHz | 3.000 kHz 1.62672 GHz -11.32 dBm 34.39 6B
230000 kHz | 575.000kHz | 3.000 kHz 1.62683 GHz -39.93 dBm 53.04 dB 230000 kHz | 575.000kHz | 3.000 kHz 1.62684 GHz -32.77 dem 55838
575,000 kHz 1.000 MHz | 3.000 khz 162720 GHz -48.93 dem -72.03 dB -35.93 d 575,000 kHz 1.000 Mz 3.000 kHz 162718 GHz -47.23 dem -70.30 d
—_— )
)i m
[ )i T Ready  WANRRANAD W y ( )| T Ready  WANRRANAD W y

Middle Channel / 6SC0 / QPSK

Middle Channel / 6SC6 / QPSK

Spectrum o Spectrum o
Ref Level 30,00 dém  Offset 19.62 d& Mode Sweep Ref Level 30.00 d8m  Offset 19.62 dé Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1°m AvgPwr @ 18m AvgPwr
Limit fheck PARS ‘ Limit heck
20 dBm 20 20 dBm20
10 d 10 d ,,’,,\\
0 0 ] t—t
-10 -10 ‘F [ I
T : r ] "I T
o ] I
-0 -0 I s
N, b
~30 di 30 d - T
fu
-40 -40 “hy,
S0, by, e Ity
48, - S ey
60 -60 d
CF 1.6435 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None [spectrum Emission Mask Standard: None
Tx Power 23.04 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 22.99 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-1.000 MHz | -575.000 kHz | 3.000 kHz 1.64291 GHZ -48.54 dBm ~71.88 0B - -1.000 MHZ | -575.000 knz 3.000 kHZ 1.64291 GHz -49.69 dBm 72.68 0B
575.000 kHz | -230.000kHz | 3.000 kHz 1.64325 GHz -35.40 dBm 5853 B 575.000 kHz | -230.000kHz | 3.000 kHz 1.64326 GHz -41.38 dBm 543748
-230.000 kHz | -115.000 kHz | 3.000 kHz 1.64338 GHz -11.36 dém -34.40 dB -230.000 kHz | -115.000kHz | 3.000 kHz 1.64338 GHz -34.84 dem -57.83 dB
115.000kHz | 230.000kHz | 3.000 kHz 1.64363 GHz -33.60 dBm -56.64 0B 115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -11.28 dBm 3427 8
230000 kHz | 575.000kHz | 3.000 kHz 1.64374 GHz -39.75 dem 62.79.dB 230000 kHz | 575.000kHz | 3.000 kHz 1.64374 GHz -33.28 dBm 56.27.dB ;s
575.000 kHz 1.000 MH2 3.000 kHz 1.64415 GHz -49.28 dém -72.32 dB 575.000 kHz 1.000 MHz 3.000 kHz 1.64409 GHz -47.15 d8m -70.14 d& -34.15 d8
B ——
—
[ )i T Ready  WANNANAAD W 4 ( )| A yi

Highest Channel / 6SC0 / QPSK

Highest Channel / 6SC6 / QPSK

Spectrum

Spectrum

Ref Level 30.00 d8m  Offset 19.62 d& Mode Sweep Ref Level 30.00 d8m  Offset 19.62 dé Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit §heck PAES ‘ Limit fheck
20 dBm2IM! 20 dBm2iL
10 L 10 _,.\1
0 b l ey 0
: [ J{m - | : , ‘
20 / A 20
-30 di e .\, -30 df
-40 L b -40 Sy
»MM A“"’"«H«'-
S v :R0.980
-60 -60
CF 1.6604 GHz 1334 pts Span 2.0 MHz CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask ndard: None fSpectrum Emission Mask Standard: None
Tx Power 22.99 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.05 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aAlimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1,000 MHz -575.000 kHz 3.000 kHz 1.65976 GHz -48.57 dém 71.56 dB -35.4 -1,000 MHz -575.000 kHz 3.000 kHz 1.65978 GHz -49.95 dém ~73.00 d& -36.95 d8
575.000 kHz | -230.000 kHz | 3.000 kHz 1.66015 GHz -37.07 dam 50.06 dB 575.000 kHz | -230.000 kHz | 3.000 kHz 1.66016 GHz -42.37 dam 55.42 dB
-230.000 kHz | -115.000 kHz | 3.000 kHz 1.66028 GHz -11.44 d8m 344308 -230.000 kHz | -115.000 kHz | 3.000 kHz 1.66028 GHz -34.35 d8m 57.39de
115.000kHz | 230.000kHz | 3.000 kHz 1.66052 GHz -34.00 dBm -56.99 B 115.000kHz | 230.000kHz | 3.000 kHz 1.66052 GHz -10.26 dam 3331de
230.000 kHz | 575000 kHz | 3.000 kHz 1.66064 GHz -41.36 dBm $4.35 29.35d8 230.000 kHz | 575.000 kHz | 3.000 kHz 1.66065 GHz -34.50 dBm 57.55d8
575,000 kHz 1.000 MHz 3.000 kHz 1.66100 GHz -48.39 d8m -71.38 dB -35.39 d8 575,000 kHz 1.000 MHz 3.000 kHz 1.66098 GHz -47.69 dam -70.74 de.
M
)i T Ready  WHNNNANAN y L D T Ready  WNNNNANAD
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N09171

Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

N/A

Spectrum o
Ref Level 30,00 dém  Offset 22.79 d& Mode Sweep
SGL Count 100/100
@ 18m AvgPwr
Limit §heck ‘ ‘
20 dBm2AM
10 di M
P
0 [ “ t ‘
-10 T i ———
20 1/1
st
30 % it
gE s YU e
g
by i
-60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.38 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHZ | -575.000 kz | 3.000 KRz 1.62602 GHZ 43.35 dBm -65.73 0B 30.35 08
575.000 kHz | -230.000kHz | 3.000 kHz 1.62635 GHz 27,55 dem 40.02 dB -14.92d8
-230.000 kHz | -115.000kHz | 3.000 kHz 1.62648 GHz -15.88 dém -38.26 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -14.9. -37.28 d&
230000 kHz | 575.000kHz | 3.000 kHz 1.62684 GHz 26,04 dBm 5.41 dB
575.000 kHz 1.000 MHz 3.000 kHz 1.62720 GHz -44.85 dém 7.22 dB -31.85 d8
g Y
L JL J Ready

Middle Channel / 12SC0 / QPSK

N/A

Spectrum o
Ref Level 30.00 d8m  Offset 22.79 d@ Mode Sweep
SGL Count 100/100
@ 1°m AvgPwr
Limit §heck j ‘
20 dBm2IM
10 di
AL )
0 - i
[ |
-10 T {.
-20 i
30 df ‘ ! Y
-40 7 . L
i
s T
60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.16 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz | -575.000 kHZ 3.000 kHz 1.64292 GHz 5.91 dBm ~68.07 0B 32.9108
575.000 kHz | -230.000 kHz 3,000 kHz 1,64325 GHz -26.85 dam -43.01de -14.01d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -16.34 d8m -38.50 dB -13.50 d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -14.58 d8m 36.74 dB -11.74d8
230,000 kHz | 575.000 kHz 3.000 kHz 1.64375 GHz -26.93 dBm -49.00 dB -14.09d8
575.000 kHz 1.000 MHz 3.000 kHz 1.64408 GHz -44.57 dém 6.73 dé -31.57 d8
( )i T Ready  WRNNAN

Highest Channel / 12SC0 / QPSK

N/A

Spectrum

SGL Count 100/100
@ 1Rm AvgPwr

Ref Level 30.00 dem  Offset 22,79 d& Mode Sweep

Limit Gheck PAES ‘ ‘
20 dBm2U
10 ,ll
]
i i
| \
[ | | |
10 H— —rt -
-20 ‘,‘ﬂ ‘)‘
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20 d ¥ s
% Lt LN
il WA,
Y o dad R e
-60
CF 1.6604 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.21dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.65979 GHz 46.93 d8m -69.14 dB 33,93 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.66014 GHz -26.81 d8m
-230.000 kHz -115.000 kHz 3.000 kHz 1.66028 GHz -15.13 dém
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -13.38 d8m
230.000 kHz $75.000 kHz 3,000 kHz 1.66064 GHz -27.13 dBm
575.000 kHz 1.000 MHz 3.000 kHz 1.66098 GHz -45.73 dém
v

L JL

Ready

TEL: 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Conducted Spurious Emission

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK

Spectrum \‘u‘l’
Ref Level 20.00 dem  Offset 12,53 dB Mode Sweep
SGL Count 30/30
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10 di
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he T AR YR WY
sty ruheasin v -
-60 di
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Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30,000 MHz 1.626 GHz 100.000 kHz 62525 G ~30.60 dBm
1.627 GHz 18.000 GHz 100.000 kHz -34.06 dBm
T
L JL

Spectrum

Middle Channel / 1SC0 / BPSK

Ref Level 20.00 dgm

Count 30/30

Offset 12,53 d8 Mode Sweep

@1 Ma:
Limit ¢heck
Line _§PURIOUS_) INE_ABS.
10 d
od
-10 d
SPURIOL
20
-30 i
-40 v
- dalr i L " FRTIRCR RS Y
W il -
i)
-60 di
-70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.643 GHz 100,000 kHz 1.64214 GHz -27.80 dBm -14.80 dB
1.644 GHz 18.000 GHz 100,000 kHz 1.64487 GHz - 18.72 d
— —
L ), Measuring... [T ) 4

Spectrum

Highest Channel / 1SC0 / BPSK

Ref Level 20.00 dgm

SGL Count 30/30

Offset 12.53 d&

Mode Sweep

(@1 Max
Limit §heck
Line _$PURIOUS_)INE_ABS.
10d
od
-10
20 d
30
-40 —
= P AWV PRV ST ey ¥ =T
b ol ks e
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-60 dBm
70
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.660 GHz 100,000 kHz 1.65904 GHz -29.55 dBm -16.55 dB
1.661 GHz 18.000 GHz 100,000 kHz 1.66177 GHz -30.35 dBm -17.35 dB
T
L JL

Ready

-
CNNRNNNED OB y

TEL: 886-3-327-3456

FAX: 886-3-328-4978
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ssanroncas. FCC RADIO TEST REPORT Report No. : FG4N0917I

Emission limits for protection of aeronautical service

Band 255
Carrier off
Spectrum E
Ref Level -10.00 d8m _ Offset 12.53 d8 Mode Sweep
INE_AB
-30
40
nnnnn
0 dBm:
70
-80
-0
-100 dém
Start 1.559 GHz 105 pts SKBE 1.61 GHz
|Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  avimit |
1.559 GHz 1.610 GHz 1.000 MHz 1.56021 GHz 72.14 dBm -22.14 dB
)| ) Measuring...  @UAREREAN ; 4
TEL: 886-3-327-3456 Page Number : A2-18 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

B255 L CH 1626.6MHz Broadband
Measured Measured
(?((Iif) Modulation | SC Setting Co\r}gll:l c;ted (Gd%':; 5;';\;2 ( dBrI_r:m;I[Hz) A(I&Ii?r:; E Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -53.12 -2.20 -55.32 -40.00 -15.32 Pass
3.75 BPSK 1SC47 -53.17 -2.20 -55.37 -40.00 -15.37 Pass
3.75 QPSK 1SCO -52.86 -2.20 -55.06 -40.00 -15.06 Pass
3.75 QPSK 1SC47 -53.10 -2.20 -55.30 -40.00 -15.30 Pass
15 BPSK 1SCO0 -53.03 -2.20 -55.23 -40.00 -15.23 Pass
15 BPSK 1SC11 -52.83 -2.20 -55.03 -40.00 -15.03 Pass
15 QPSK 1SCO0 -53.06 -2.20 -55.26 -40.00 -15.26 Pass
15 QPSK 1SC11 -53.07 -2.20 -55.27 -40.00 -15.27 Pass
15 QPSK 3SCO0 -53.02 -2.20 -55.22 -40.00 -15.22 Pass
15 QPSK 3SC9 -52.47 -2.20 -54.67 -40.00 -14.67 Pass
15 QPSK 6SCO0 -53.12 -2.20 -55.32 -40.00 -15.32 Pass
15 QPSK 6SC6 -52.95 -2.20 -55.15 -40.00 -15.15 Pass
15 QPSK 12SC0 -53.15 -2.20 -55.35 -40.00 -15.35 Pass

B255 M CH 1643.5MHz Broadband

Measured Measured

(?((I-:Ig) Modulation | SC Setting Co\r}gﬁj (:ed 8??:3 E;EZ ( dBrI_r:;R;I[Hz) A(Iagr)l I Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO0 -53.18 -2.20 -55.38 -40.00 -15.38 Pass
3.75 BPSK 1SC47 -52.70 -2.20 -54.90 -40.00 -14.90 Pass
3.75 QPSK 1SCO -53.14 -2.20 -55.34 -40.00 -15.34 Pass
3.75 QPSK 1SC47 -53.08 -2.20 -55.28 -40.00 -15.28 Pass
15 BPSK 1SCO -52.97 -2.20 -55.17 -40.00 -15.17 Pass
15 BPSK 1SC11 -53.14 -2.20 -55.34 -40.00 -15.34 Pass
15 QPSK 1SCO -53.16 -2.20 -55.36 -40.00 -15.36 Pass
15 QPSK 1SC11 -53.04 -2.20 -55.24 -40.00 -15.24 Pass
15 QPSK 3SC0 -53.12 -2.20 -55.32 -40.00 -15.32 Pass
15 QPSK 3SC9 -53.35 -2.20 -55.55 -40.00 -15.55 Pass
15 QPSK 6SCO0 -53.07 -2.20 -55.27 -40.00 -15.27 Pass
15 QPSK 6SC6 -52.91 -2.20 -55.11 -40.00 -15.11 Pass
15 QPSK 12SC0 -52.23 -2.20 -54.43 -39.00 -15.43 Pass
TEL: 886-3-327-3456 Page Number : A2-19 of 37
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ssamonas. FCC RADIO TEST REPORT Report No. : FG4N0917I
B255 H CH 1660.4MHz Broadband
Measured Measured
(IS(ﬁf) Modulation | SC Setting Co\r}glli(;ted 8?3 5:;2 ( dBrl;qi;nlvtle) A(I&g:; E Test Result
(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -52.65 -2.20 -54.85 -40.00 -14.85 Pass
3.75 BPSK 1SC47 -52.59 -2.20 -54.79 -40.00 -14.79 Pass
3.75 QPSK 1SCO0 -52.55 -2.20 -54.75 -40.00 -14.75 Pass
3.75 QPSK 1SC47 -51.98 -2.20 -54.18 -40.00 -14.18 Pass
15 BPSK 1SCO -52.56 -2.20 -54.76 -40.00 -14.76 Pass
15 BPSK 1SC11 -52.59 -2.20 -54.79 -40.00 -14.79 Pass
15 QPSK 1SCO -52.51 -2.20 -54.71 -40.00 -14.71 Pass
15 QPSK 1SC11 -52.36 -2.20 -54.56 -40.00 -14.56 Pass
15 QPSK 3SC0 -52.77 -2.20 -54.97 -40.00 -14.97 Pass
15 QPSK 3SC9 -52.44 -2.20 -54.64 -40.00 -14.64 Pass
15 QPSK 6SCO0 -52.65 -2.20 -54.85 -40.00 -14.85 Pass
15 QPSK 6SC6 -52.41 -2.20 -54.61 -40.00 -14.61 Pass
15 QPSK 12SC0 -52.46 -2.20 -54.66 -40.00 -14.66 Pass

Remark: The max hold trace is used initially. If the result of the max hold trace fails, then the plot will be

zoomed in on the frequency with the worst signal, and the average trace will be used.

TEL: 886-3-327-3456 Page Number 1 A2-20 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

B255 L CH 1626.6MHz Discrete

Measured Measured
(IS(CH:E) Modulation | SC Setting Co\r}gllacged (Gd%':; \%ﬁz ( dBI;ri:/nktHz) A(Iag'; i Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -59.36 -2.20 -61.56 -50.00 -11.56 Pass
3.75 BPSK 1SC47 -59.21 -2.20 -61.41 -50.00 -11.41 Pass
3.75 QPSK 1SCO -58.76 -2.20 -60.96 -50.00 -10.96 Pass
3.75 QPSK 1SC47 -58.86 -2.20 -61.06 -50.00 -11.06 Pass
15 BPSK 1SCO0 -59.39 -2.20 -61.59 -50.00 -11.59 Pass
15 BPSK 1SC11 -59.11 -2.20 -61.31 -50.00 -11.31 Pass
15 QPSK 1SCO0 -58.77 -2.20 -60.97 -50.00 -10.97 Pass
15 QPSK 1SC11 -59.12 -2.20 -61.32 -50.00 -11.32 Pass
15 QPSK 3SCo0 -59.02 -2.20 -61.22 -50.00 -11.22 Pass
15 QPSK 3SC9 -59.39 -2.20 -61.59 -50.00 -11.59 Pass
15 QPSK 6SCO0 -59.13 -2.20 -61.33 -50.00 -11.33 Pass
15 QPSK 6SC6 -59.04 -2.20 -61.24 -50.00 -11.24 Pass
15 QPSK 12SC0 -59.48 -2.20 -61.68 -50.00 -11.68 Pass
B255 M CH 1643.5MHz Discrete
Measured Measured
(igf) Modulation | SC Setting Co\r}gILlJJ(;ted 8??:3 5;';: ( dBI;rilr/nktHz) A(Iag £ Test Result
(dBm/30kHz) (dBm/30kHz)

3.75 BPSK 1SCO -59.27 -2.20 -61.47 -50.00 -11.47 Pass
3.75 BPSK 1SC47 -58.38 -2.20 -60.58 -50.00 -10.58 Pass
3.75 QPSK 1SCO -59.33 -2.20 -61.53 -50.00 -11.53 Pass
3.75 QPSK 1SC47 -58.87 -2.20 -61.07 -50.00 -11.07 Pass
15 BPSK 1SCO -59.77 -2.20 -61.97 -50.00 -11.97 Pass
15 BPSK 1SC11 -59.24 -2.20 -61.44 -50.00 -11.44 Pass
15 QPSK 1SCO -59.37 -2.20 -61.57 -50.00 -11.57 Pass
15 QPSK 1SC11 -59.40 -2.20 -61.60 -50.00 -11.60 Pass
15 QPSK 3SC0 -59.34 -2.20 -61.54 -50.00 -11.54 Pass
15 QPSK 3SC9 -59.32 -2.20 -61.52 -50.00 -11.52 Pass
15 QPSK 6SCO0 -58.25 -2.20 -60.45 -50.00 -10.45 Pass
15 QPSK 6SC6 -59.34 -2.20 -61.54 -50.00 -11.54 Pass
15 QPSK 12SC0 -58.95 -2.20 -61.15 -50.00 -11.15 Pass
TEL: 886-3-327-3456 Page Number 1 A2-21 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

B255 H CH 1660.4MHz Discrete
Measured Measured
(?(g% Modulation | SC Setting Co\r;gll:f;ted (Gdzglr; \E&IIEJZ ( dBIFri:/nktHz) A(EIIBN)] E Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -59.59 -2.20 -61.79 -50.00 -11.79 Pass
3.75 BPSK 1SC47 -58.82 -2.20 -61.02 -50.00 -11.02 Pass
3.75 QPSK 1SCO0 -59.26 -2.20 -61.46 -50.00 -11.46 Pass
3.75 QPSK 1SC47 -59.33 -2.20 -61.53 -50.00 -11.53 Pass
15 BPSK 1SCO0 -59.75 -2.20 -61.95 -50.00 -11.95 Pass
15 BPSK 1SC11 -58.72 -2.20 -60.92 -50.00 -10.92 Pass
15 QPSK 1SCO -58.66 -2.20 -60.86 -50.00 -10.86 Pass
15 QPSK 1SC11 -58.81 -2.20 -61.01 -50.00 -11.01 Pass
15 QPSK 3SCo0 -59.04 -2.20 -61.24 -50.00 -11.24 Pass
15 QPSK 3SC9 -59.53 -2.20 -61.73 -50.00 -11.73 Pass
15 QPSK 6SCO0 -58.97 -2.20 -61.17 -50.00 -11.17 Pass
15 QPSK 6SC6 -59.43 -2.20 -61.63 -50.00 -11.63 Pass
15 QPSK 12SC0 -59.18 -2.20 -61.38 -50.00 -11.38 Pass

Remark: The RBW is set to 30 kHz initially. If the result of the RBW 30 kHz fails, then the plot will be zoomed

in on the frequency with the worst signal, and the RBW will be set to 1 kHz.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG4N09171

Band 255 SCS 3.75kHz

Broadband

Lowest Channel / 1SC0 BPSK

Lowest Channel / 1SC47 BPSK

Spectrum

=)

Ref Level 0.00 dém

Offset 12,53 de

Mode_Auto Sweep

Ref Level 0.00 dém__Offset 12.53 d8 Mode Auto Sweep
Limit Gheck PABS Limit Gheck PABS
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-30 -30
A8 oA e
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50
60
-70 -70
-80 -60
-90 d -90 d
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | __powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.550 GHz 1.605 GHz 1,000 MHz 1.60386 GHz -53.12 dBm -13.12.d8 1.550 GHz 1.605 GHz 1,000 MHz 1.60204 GHz -53.17 dm
1.608 GHz 1,610 GHz 1,000 MHz 1.60502 GHz -54.53 dBm -14.65 d8 1.608 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.41 dBm
i - 6
( ) T Measuring... @UARRANAD W8 7 L D T Measuring... QEANRANLD W P

Middle Channel / 1SC0 BPSK

Middle Channel / 1SC47 BPSK

Spectrum

Ref Level 0.00 d&m

Offset 12,53 d@

Mode auto Sweep
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Ref Level 0.00 dém__Offset 12.53 d8 Mode_Auto Sweep
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<60 di <60 df
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Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Rangelow | Rangeup | RBW 1 Frequency | __powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.550 GHz 1.605 GHz 1,000 MHz 1.59430 GHz -53.18 dBm -13.18.d8 1.550 GHz 1.605 GHz 1,000 MHz 1.60477 GHz -52.70 dm -12.70d8
1.608 GHz 1,610 GHz 1,000 MHz 1.60502 GHz -54.45 dBm -14.57 d8 1.608 GHz 1.610 GHz 1,000 MHz 1.60502 GHz -54.27 d8m -14.39 d8
i - 6
L ) | Measuring.. SRRRELAND W6 4 L ), i | Measuring...  QREREREED W6 4
D FEB.2 2 D FES 2 6
Spectrum -
Ref Level 0.00 dém__Offset 12.53 d8 Mode_Auto Sweep Ref Level 0.00 dém__Offset 12.53 dB Mode_Auto Sweep
Limit Gheck PARS Limit Gheck PAES
Line _§PURIOUS_} INE_ABS PAES Line _$PURIOUS_) INE_ABS PARS
20 20
) -30
50
0o P PG S5Rg| F e! EpS [Spe—" Emp—" —— " S]] E——" e
-60 d -60 df
70 70 d
-60 60
-90 -90 df
Start 1.559 GHz 202 pts Sll? 1.61 GHz Start 1.559 GHz 202 pts Elnl 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rongelow | Rangeup | RBW | Frequency | powerabs |  atimit |
1.550 GHz 1,605 GHz 1,000 MHz 1.55023 GHz 52,65 dBm -12.65 dB 1.550 GHz 1.605 GHz 1,000 MHz 1.58291 GHz -52.59 dBm -12.59 d8
1.605 GHz 1,610 GHz 1.000 MHz 1.60502 GHz -54,13 dem -14.29 d8 1.605 GHz 1.610 GHz 1,000 MHz 1.60502 GHz -54.50 dam -14.62 d8
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N09171

Lowest Channel / 1SC0 QPSK

Lowest Channel / 1SC47 QPSK

Spectrum
Ref Level 0.00 dém__Offset 12.53 d8 Mode Auto Sweep Ref Level 0.00 dém__Offset 12.53 d8 Mode_Auto Sweep
Limit Gheck PABS Limit Gheck PABS
Line _§PURIOUS_} INE_ABS PARS Line _§PURIOUS_} INE_ABS PAES
10 di o
-20 d a -20d a
-30 -30
B _LINE_ABS_
50
60 di
-70 -70
80 -80
-90 -90 df
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.550 GHz 1.605 GHz 1,000 MHz 1.59703 GHz -52.86 dBm -12.86 dB 1.550 GHz 1.605 GHz 1,000 MHz 1.58974 GHz -53.10 dBm -13.10d8
1.608 GHz 1.610 GHz 1,000 MHz 1.60502 GHz -54.23 dBm -14.35 d8 1.608 GHz 1.610 GHz 1,000 MHz 1.60502 GHz -54.49 dam -14.61 d8
g - L T - L r
L ) ] Measuring... ™) 4 L ) ] Measuring.. TR )
Dat FEB.2 23:11: Date: 7.FES.2 2

Middle Channel / 1SC0 QPSK

Middle Channel / 1SC47 QPSK

Spectrum
Ref Level 0.00 dém__ Offset 12.53 d8 Mode_Auto Sweep Ref Level 0.00 dém__ Offset 12.53 d8 Mode_Auto Sweep
@1 Max
Limit Gheck PABS Limit Gheck PABS
Line _§PURIOUS_} INE_ABS PARS Line _§PURIOUS_} INE_ABS PAES
-10d -10 df
-20d a -20d a
-30 -30
[INE_ABS_ _LINE_ABS_
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<60 di 60 di
-70 -70
-80 -80
-90 di -90 di
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit |
1.550 GHz 1.605 GHz 1,000 MHz 1.57608 GHz -53.14 dBm -13.14d8 1.550 GHz 1.605 GHz 1,000 MHz 1.60386 GHz -53.08 dBm -13.08d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.50 dBm -14.62 d8 1.608 GHz 1,610 GHz 1,000 MHz 1.60502 GHz -54.41 dam 14.53 dB
w - T - S
L ) | Measuring... T ) 4 L ) | Measuring... /
Date: 7.FEB.2025 22: Date: 7.FEB.2025 2

Highest Channel / 1SC0 QPSK

Highest Channel / 1SC47 QPSK

=)

Mode_auto Sweep

Spectrum
Ref Level 0.00 dem__ Offset 12.53 d Mode Auto Sweep Ref Level 0.00 dem _ Offset 12.53 d
Limit §heck PAES Limit §heck PAES
Line _$PURIOUS_) INE_ABS pARS Line _$PURIOUS_) INE_ABS PAES
0 di -10
-20 di 20 d
30 -30
_LINE_ABS_ q
50 d
s E—— —! R N NS S———
-60 -60
70 d 70 d
-80 -80
-90 -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.559 GHz 1.605 GHz 1,000 MHz 1.50156 GHz -52.55 dam -12.55 dB 1.559 GHz 1.605 GHz 1,000 MHz 1.50475 GHz -51.98 dém -11.93 d8
1.605 GHz 1.610 GHz 1.000 MHZ 1.60502 GHz -54.49 dam -14.61 d8 1.605 GHz 1.610 GHz 1,000 MHZ 1.60507 GHz -54.19 dam -14.55 d8
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